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KNRE /Test Report

&%=/ Report No.: SHA03-24078974-JC-01CnEn

FE&aRIE/SampleOrigin: % F'i%#+/ Customer Sample Delivery
EI TR BT A A R A A
KPP &#R/Client: XIAMEN SUPERIOR STONE CO.,LTD.

FEGEAE TR 1T T P 22 X i T TS 500

2 502 % /Room 502, No.500, Xinao Road,

# ik/Address: Xiangan District, Xiamen, China.
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FMRE /Test Report

THRE SRR S B B BT R At X #iiA/The following sample(s) was/were submitted and identified on
behalf of the applicant:

F£ i 44 F%/Sample Name: dolomite quartz

FE B/ PEIR /44 )5/ Sample color / character / material: /

FE AL BLRS /Specification: /

-5 /4t 5 /Type/ Batch number: /

H4E B/ Testing information:

$2FE H #/Date of Sample Received: 2024-08-08

K60 J& 391/ Testing Period: 2024-08-08 ~ 2024-08-22

For il 23K/ Test Item(s): R4 75 F7 ER #EAT R ll/Selected test (s) as requested by client.
K MK S/ Test Criterion: 152 W, N — Ii/Please refer to next page(s).

Fr 45 5/ Test Result: 152 WL, T — J{/Please refer to next page(s).

Z&%l/Complied by: :t_ iﬁ\
#it £/ Approved by: -'“‘lw . %
% % BH]/ Issued Date: 2024-08-23

LiemimEXERE 139 Finmabh Ll 9 S, 10 52k 4551 18 5%

Building 9, 2nd Floor, 4th Floor, 5th Floor of Building 10, Building 18, Yangpu City Industrial Park, Lane 139, Guowei Road, Yangpu District,
Shanghai (200438)
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18 M FE iR/ Test Part Description :
F5 HmAK Hah%S iiipo)
Serial No. Sample name Sample ID Description
001 dolomite quartz 2408002283-1 {9 £ [& 445/ White soild

1LZ'EE R/ Sensory requirements
T A LRI AL 28/ Test Method and Apparatus:

HRIT RO 7
Test Items Test method
J&'E/ The sensory GB 4806.7-2016
1R/ Soak liquid GB 4806.7-2016

2.5 &/ The total amount of migration
R 77 ¥ AR M {X #8/Test Method and Apparatus:

Test Items Test method

4% (EFADHD LR, 70°C, 2h
4% (volume fraction) acetic acid, 70°C, 2h

10% (5% B, 70°C, 2h
10% (volume fraction) ethanol, 70°C, 2h

GB 31604.8-2021

GB 31604.8-2021

95% (AR5 %0 Z®E, 60°C, 2h
95% (volume fraction) ethanol, 60°C, 2h

GB 31604.8-2021

3. RZJ&HTHE/Styrene migration
R 77 v AR M {X #8/Test Method and Apparatus:

%5 B /Results

No.001

BEIER, TRR AEEE/ Color is
normal, smelly, unclean and so on
IR SIS BT AR IR MR TC VM . UTTE
55/ No turbidity, precipitate or odor

was observed in the immersion solution

obtained by migration experiment

Hpr

Unit

mg/dm?

mg/dm?

mg/dm?

Test Items Test method
K L7 #% & /Styrene migration %3 GB 31604.16-2016
KM 45 B /Test Results:
BB E/
%i\zz Unit MDL
Test Items I

EiEmipBXEMFER 139 FmimEihTIvE 9 S, 10 SE2 #4151 18 SH%

?"g %{ Results
No.001

59

6.8

<1.0

Apparatus
GC-MS

%5 5 /Results
No.001

Building 9, 2nd Floor, 4th Floor, 5th Floor of Building 10, Building 18, Yangpu City Industrial Park, Lane 139, Guowei Road, Yangpu District,

Shanghai (200438)
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KR E/ MDL %5 8 /Results
Test Items — No.001
4% (AR HD 42, 70°C, 2h
4% (volume fraction) acetic acid, 20 N.D.
70°C, 2h
4. FHHERPEFER/ Potassium permanganate consumption
R 77 VAR MI{X #8/ Test Method and Apparatus:
BHE R il 28
Test Items Test method Apparatus

7K, 60°C, 2h/Water, 60°C, 2h

GB 31604.2-2016

{H5.48 Thermostat /
i 52 % Burette

K45 B/ Test Results:
7k
KT E B/ Unit A Reulis
No.001
7K, 60°C, 2h/Water, 60°C, 2h mg/kg 2.3
5. E&JE (Blpbib)
R 7 R X 25/ Test Method and Apparatus:
RMTRE BeHTiE R
Test Items Test method Apparatus
4% (AR HD 482, 60°C, 2h/ .
o RO 28 GB 31604.9-2016 444/ Drying oven

4% (volume fraction) acetic acid, 60°C, 2h

B4 B/ Test Results:

IR H \ . %5 5 /Results
Test Items 4/ Unit No.001
4% (R H0D 2, 60°C, 2h/ me/ke <1

6. iR/ Decolorization test

R A DAY 28/ Test Method and Apparatus:
BB E B R
Test Items Test method Apparatus

BRI SLI6/ Wiping test GB 31604.7-2016 H ll/Visual inspection

EiEmipBXEMFER 139 FmimEihTIvE 9 S, 10 SE2 #4151 18 SH%
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1R S5/ Soaking experiment

GB 31604.7-2016 H i/ Visual inspection

45 3/ Test Results:
R H 45 2 /Results
Test Items No.001
BEHSLEG/ Wiping test B /Negative
1215255/ Soaking experiment Bt /Negative

£%&7¥/Note:
(1) -7 =RHME/ "~" =Not Regulated
(2) MDL = J7i%E# R/ MDL =Method Detection Limit
(3) N.D =##H (<MDL) /N.D.=Not Detected (<<MDL)
(4) 1mg/kg = 1ppm = 0.0001%

(5) BT ERE 6dm? XN 1L B 09 5 12473038 . /The total migration was tested according to the principle that 6dm?2

corresponds to 1L of analog

(6) RIS TN — IR RINAREE SR . / The results of the migration test are the results of the first immersion test

% K145 3R/End of the Page™***
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1% 5 B8 /iy /Sample picture(s):
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2408002283-1

xid £ 457K End of the Report™***
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1. IREERNE “KREENERAE” o “RETHEE" IHFEHA. HEARSTETF, —ELX.
The report is invalid without the stamp of*Special Seal for Inspection or Testing” or without“Special Seal for the Report” or without
the signature of the compiler and the approver.

2. FREFFEBEBR. EMEmkR, SU—2LH.
No unauthorized changes, additions or deletions shall be made to the report.

3. IREWORHEFFIEFSIIMAT. LEFIERERNE “RBOCNEAE” & “REETHRE" MALH.
Neither fragmented report nor its incomplete copy shall be deemed valid. The complete copy is invalid without the stamp of*Special
Seal for Inspection or Testing” or “Special Seal for the Report”.

4. WIIREEEE, BEREIREE 15 M TIEHRR R,
Any queries on the report shall be presented to us within 15 working days after receipt of the report.

5. FRELERMNIFTRZUERAT. ERERNE CMAE, XRBAHLMBERNFERE CMA BEOAERIERR, RERAT
EARIT, A RETEES. U RITKERN, HREBE%.
The results described here in this report are based on the sample(s) tested. If the report is not stamped with CMA logo, it means
that some or all of the test methods are not within the scope of CMA.The report is only used for customer scientific research,
teaching, internal quality control, product development and other purposes for internal reference.

6. ZERFNHERMRHEEXESNELMAR,

The applicant takes full responsible for the truthfulness of the testing sample(s) and information related thereto.

\ DS/
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7. REFQABRE, ERATSEECARENNERH#ITFEER,

Without the permission of the company, any party is prohibited from using the test results and the report for undue
publicity.

BTV

-y

LismimiRXEAGR 139 FimmEbh LIvE 9 S, 10 St 218458 18 5%
Building 9, 2nd Floor, 4th Floor, 5th Floor of Building 10, Building 18, Yangpu City Industrial Park, Lane 139, Guowei Road, Yangpu District,
Shanghai (200438)

400-700-8005  www.weipugroup.com



